
The Offi cial Magazine of the Central States Water Environment Association, Inc.

Winter 2008www.cswea.org • Wisconsin • Illinois • Minnesota

Central States Water Environment Association
3809 Shenandoah Dr. Crystal Lake, IL 60012

ADDRESS SERVICE REQUESTED

Midwest Water Industry Expo
February 10-11, 2009

Kalahari Resort & 
Convention Center

PLANT PROFILE:

wastewater wastewater wastewater Village of Sussex

Treatment Facility





Click Here to return to Table of Contents

Continuing Education Courses for 
Water and Wastewater Professionals

Earn PDH credits 
all courses!

Current Trends in Drinking Water 
Engineering and Management
March 2–3, 2009 in Orlando, FL
 Assets, energy and water quality
[...]
PJ Kortens and Company, Inc.
3030 N. Richmond Street
Appleton, WI 54911
920-730-9023   
Fax: 920-730-8931
infotopjk@gmail.com
www.pjkco.com
PJKortens is an industrial automation services 
company. We’ve provided reliable instrumen-
tation & control system services to the water 
industry since 1987.

Public Service Commission 
of Wisconsin
610 North Whitney Way, P.O. Box 7854
Madison, WI 53707-7854
608-266-5481
888-816-3831
TTY: 608-267-1479   
Fax: 608-266-3957
bruce.schmidt@psc.state-wi.us
http://psc.wi.gov/

Ruekert/Mielke

W233 N2080 Ridgeview Parkway
Waukesha, WI 53188-1020
262-542-5733   Fax: 262-542-5631
mpowell@ruekert-mielke.com
www.ruekert-mielke.com
Ruekert/Mielke’s Water/Wastewater Depart-
ment and AST division are active in WTF plan-
ning, groundwater supply research, high-capac-
ity well siting and producing technical services 
to mange water resources.

SEC Automation Inc.
1409 Corporate Drive
McHenry, IL 60050
815-578-0655
Fax: 815-578-0677
www.secautomation.com

Spectrashield Liner Systems
1494 Pleasant Hill Road
Stoughton, WI 53589
608-219-7969
bklopfenstein@ccispectrum.com
www.spectrashield.com

Swanson Flo-Systems

Suite 700, 151 Cheshire Lane
Plymouth, MN 55441
763-383-4700   
Fax: 763-383-4772
sales@swanfl o.com
www.swanfl o.com
Valve and valve automation. Instrumentation 
– pressure, fl ow, temperature, analytical. Certi-
fi ed by fi ve manufacturers to provide shop and 
fi eld service. Including calibration, start-up and 
preventive maintenance.

Terra Engineering & 
Construction Corp.
2201 Vondron Road
Madison, WI 53718-6795
608-221-3501   
Fax: 608-221-4075 
terra@terraconst.com
www.terraconst.com

Water Remediation Technology, LLC
Suite D100, 9500 W.49th Street
Wheat Ridge, CO 80033
303-424-5355
sanderson@wrtnet.com
www.wrtnet.com

MIDWEST WATER INDUSTRY EXPO

CSWEA | Winter 200834 www.cswea.org

“SPECIALIZING IN RENEWABLE ENERGY SYSTEMS”

UNISON SOLUTIONS, INC.
5451 CHAVENELLE ROAD
DUBUQUE, IA 52002
PHONE: 563-585-0967
www.unionsolutions.com

• BIOGAS CONDITIONING SYSTEMS
• VESSELS & CUSTOM FABRICATION
• CAPSTONE MICROTURBINES
• DISTRIBUTED GENERATION



Click Here to return to Table of ContentsClick Here to return to Table of Contents

lot of effort goes into exhibi-
tors achieving success at a 
trade-show. This effort must 
be expended before the show, 

during the show and after the show. Here 
are 10 rules to follow to get that success.

1. SET ACHIEVABLE GOALS.
First, ask what it is you want your display 
to accomplish. Are you after leads, sales, 
the chance to introduce a new product 
or service, or simply just to keep your 
company’s name in front of potential cus-
tomers? Once you have determined your 
goals, plan other aspects of your booth 
(theme, layout, product displays, give-
aways, literature, etc.) with them in mind. 

2. READ THE EXHIBITOR 
HANDOUTS/MANUAL.
The exhibitor handouts/manual will provide 
you with pertinent information such as show 
schedule, registration, electrical service, 
fl oor plans, shipping and freight services, 
housing information and advertising. The 
specifi c information will vary depending on 
the show.

3. PLAN GRAPHICS EARLY.
Planning your booth’s graphics early 
reduces stress for everyone concerned 
and ensures that the fi nished product is 
what was originally envisioned. 

4. PREPARE THE BOOTH STAFF.
Trade shows (large and small) are very 
demanding in terms of time, energy and 
cost. Too often, the booth staff are totally 
ignored and simply told where and when 
to show up. These staff members are your 
company’s representatives, its ambas-
sadors. They must be briefed prior to the 
event, told of the company’s aforemen-
tioned goals and what is expected of 
them. You expect them to act profession-
ally during the trade show, so be profes-
sional in preparing these individuals for 
the show.

5. FIND OUT THE VISITORS’ NEEDS 
AND TRY TO MEET THEM.
Avoid having your staff members deliver a 
common script to all visitors who stop at 
your booth. Remind them that they have 

10 Rules for a Successful Trade Show
one mouth and two ears for a reason. 
Ask the right questions and then listen 
carefully to the responses. It is important 
to fi nd out why the visitor has stopped at 
your booth. Once that has been deter-
mined, your booth staff member can go 
about trying to meet that need to the best 
of his/her ability.

6. LITERATURE AND GIVEAWAYS 
ARE EXTRAS, NOT THE END-ALL 
AND BE-ALL.
Ensure that your booth staff members 
hand out literature and giveaways along 
with their discussions with visitors, and not 
instead of, those discussions. Too often, 
booth personnel think they have done their 
job simply by handing out a bag of good-
ies. This is the wrong approach to take as 
nothing concrete comes out of it.

7. BOOTH STAFF MUST BE 
FAMILIAR WITH MATERIAL AND 
DEMONSTRATIONS.
In your pre-show preparation of staff 
members, ensure that they are familiar with 
what is on the video presentation, know 
how to work the equipment, and can per-
form the demonstration. A well-prepared 
show-and-tell comes off as being very 
professional. The opposite is also true.

A 8. SCHEDULE BOOTH STAFF 
ACCORDINGLY.
Too often, a company displaying at 
a trade show has a glut of personnel 
around the booth. These colleagues 
spend all their time socializing with one 
another rather than with the trade show 
visitors. Draw up a booth staff schedule 
and insist staffers stay away from the 
booth until their scheduled time. Assign 
specifi c tasks so everyone knows why 
they are there.

9. FOLLOW UP THE LEADS.
Set a method and a deadline as to how 
and when you and your staff should 
complete the follow-ups on the leads 
generated at the show. The longer 
these leads are left unattended, the 
colder they become. 

10. EVALUATE THE TRADE SHOW 
AS A BUSINESS EVENT.
At a meeting immediately following the 
event, determine if the pre-set goals 
were met. Evaluate the performance of 
your company/booth/staff and discuss 
how there could be improvement for 
the next trade show.

MIDWEST WATER INDUSTRY EXPO

Winter 2008 | CSWEA 35www.cswea.org



Click Here to return to Table of Contents

he Village of Sussex has an enviable tradition of pro-
viding the required wastewater treatment resources for 
its citizens and neighboring municipalities. Sussex built 
its first Wastewater Treatment Facility at the current site 

in 1959. At that time the facility was designed for an average 
daily flow of 0.3 mgd, and had a construction cost of $163,000. 
New facilities were constructed in 1978 and 1994 to treat aver-
age daily design flows of 1.0 mgd, and 3.2 mgd, respectively. 
The respective construction costs for those two projects were 
$2,600,000 and $9,800,000.  The 1994 regional treatment 
plant was recently upgraded to ultimately treat average and peak 
daily flows of 5.1 mgd and 17.0 mgd. The construction cost for 
the recently completed upgrades is $6,691,000.

The 5.1 mgd regional facility serves the Village of Sussex, 
Village of Lannon, Lisbon Sanitary District No. 1, and a por-
tion of the Village of Menomonee Falls. All influent wastewater 
is screened through a mechanically cleaned bar screen and 
pumped to further treatment. Under normal operating condi-
tions, all influent flow will receive grit removal through vortex 
grit units and flow to the oxidation ditch activated sludge system. 
Anthracite media tertiary gravity filters follow the secondary clari-

Village of Sussex  
Wastewater Treatment Facility 

fiers, and plant effluent is seasonally disinfected using ultravio-
let light (UV) disinfection. All flow is metered and discharged 
through a step aerator to Sussex Creek; blowers and aeration 
diffusers are available for effluent aeration during high water 
events. Under extreme conditions, a small fraction of the flow 
may be diverted from the influent pumps directly to the oxidation 
ditch activated sludge system and around the tertiary filters to the 
UV disinfection system. Ferric chloride is added for phosphorus 
control. Liquid biosolids are gravity thickened and hauled from 
the plant and land-applied. 

The treatment facility is designed to handle daily loads of 
6170 lb BOD, 7230 lb TSS, 1360 lb TKN, and 150 lb of phos-
phorus. Monthly and weekly seasonal effluent BOD limits are 10 
and 5 mg/l respectively for November to April and May to Octo-
ber. Monthly and weekly average TSS limits are 10 mg/l year 
round. Average effluent ammonia limits are variable year round 
and range from 1.9 to 5.0 mg/l (monthly) and 4.8 to 12.5 mg/l 
(weekly). Phosphorus must be controlled at 1.0 mg/l, and fecal 
coliform must be controlled to 400 col/100 ml. Effluent pH must 
be between 6.0 and 9.0, and effluent dissolved oxygen must be 
above 7.0 mg/l.

CSWEA Operations award-winning facility 
for Wisconsin at the 81st Annual Meeting
By Tom Foltz

T

PLANT PROFILE

CSWEA | Winter 200836 www.cswea.org



Click Here to return to Table of Contents

The recently completed modifications include renovation and 
upgrading the existing VTSH influent wastewater pumps with 
additional variable frequency drives, addition of a third vortex 
grit removal unit, two additional Orbal oxidation ditch shafts, a 
third secondary clarifier, new tertiary filter troughs, UV disinfec-
tion, a second biosolids storage tank, new septage receiving 
and debris dump stations, a second engine generator, and 
a new plant supervisory control and data acquisition system 
(SCADA) that also monitors 16 remote pumping stations. The 
influent wastewater pumps are run faster with smaller impellers 
to increase pumping capacity; submersible pumps may be used 
in the future. Full radius skimming was added to the new clari-
fier and to the two existing clarifiers. The new engine generator 
serves the new Orbal shafts and the UV disinfection system. The 
new SCADA system employs Wonderware operator interface 
software; radio communication with the remote pumping stations 
has solved a host of operating issues. The new and existing bio-
solids storage tanks are equipped with submersible pump decant 
systems that are very effective at increasing the gross solids 
concentration in the tanks.

Plant staff, Gerry Spengler, Dennis Wolf and Jon Bauman, are 
led by Superintendent Jim Thalke. Strand Associates designed 
the plant modifications, and C.D. Smith Construction was the 
general contractor. Staff Electric Company, A. Warp Mechanical, 
and Spies Painting completed electrical, mechanical, and paint-
ing improvements.

The renovated facility is planned to provide treatment capacity 
through the year 2025. The existing site has adequate land area 
for a duplicate treatment facility of approximate equal capacity. 

Combining people, experience 
and expertise to better serve our 
clients and help make the world a 
better place.

To discover more visit us at:
www.aecom.com

AECOM Welcomes
Earth Tech

Water Ad - Central States Water Publication.indd   1 8/26/2008   1:13:03 PM

Winter 2008 | CSWEA 37www.cswea.org





Click Here to return to Table of Contents

n October 1999, Focus on Energy 
was formed “to encourage energy 
efficiency and use of renewable 
energy, enhance the environment, 

and ensure the future supply of energy for 
Wisconsin.” As the Focus on Energy pro-
gram developed, the water and wastewa-
ter (W/WW) industry emerged as a sector 
with great potential for energy saving 
opportunities. The simple fact that these 
facilities operate continuously increases 
their potential over that of similarly sized 
industrial operations. Subsequently, the 
Water and Wastewater program was 
formed in 2000.

Private treatment facilities for industries 
as well as W/WW facilities regulated by 
the Wisconsin Department of Natural 
Resources are eligible for program  
participation, which is completely 
voluntary. The Department of Natural 
Resources has approximately 1,200 
active industrial and municipal wastewater 
discharge permits and 1,180 potable 
water supply facilities under its authority. 
These facilities range from small systems 
serving rural communities to large metro-
politan facilities faced with treating high 
volumes of municipal and  
industrial wastewater. 

The majority of program participants 
have been municipal facilities charged 
with meeting the needs of the communities 
they serve while complying with the code 
requirements that govern their operations. 

WATER/WASTEWATER  
PROGRAM AT WORK
Basic program services, such as facility 
surveys and preliminary energy assess-

ments, have been provided at no cost to 
participants. The W/WW program energy 
surveys familiarize administrative and 
operations personnel with their facility’s 
energy bill and how the facility uses 
energy. The survey also identifies energy 
saving opportunities in an assessment 
report. The report helps W/WW personnel 
assess which opportunity to move forward 
to their board for approval to implement. 

The only way to realize consumption 
reduction and potential cost savings is 
to implement energy-efficient practices 
and/or the installation of energy-efficient 
equipment. Cost share funding was 
made available through the program for 
qualifying projects to offset the expense 
of detailed studies and implementation, 
but facilities have never been obligated 
to pursue any projects identified by the 
program staff. The program also provides 
education and training courses and  
distributes informational materials describ-
ing new, energy-efficient technologies.

The Focus on Energy program has 
been active in assisting many W/WW 
systems in identifying, assessing and 

implementing energy efficiency projects. 
Many modifications have involved aera-
tion systems (blowers, fine bubble  
diffusers, dissolved oxygen monitoring and 
control), pump systems (proper applica-
tion, variable speed drives, assessment of 
complete system, proper sizing of convey-
ance system), lighting, heating, and solids 
management (aerobic and anaerobic 
digestion). 

SIGNIFICANT SAVINGS
Proactive and progressive facilities that 
have participated in the program are 
recognizing the potential savings available 
(generally 20 percent to 30 percent, up 
to a possible 70 percent).

Nearly every facility has energy 
efficiency opportunities. You can become 
proactive and identify and implement 
the savings your facility has available. To 
assist you in moving forward, utilize the 
Water/Wastewater Energy Best Practice 
Manual developed by Focus on Energy. 
The manual is available at http://www.
focusonenergy.com/Business/Industrial-
Business/Guidebooks/default.aspx 

Focus on Energy – Water and 
Wastewater Energy Savings

By Joseph C. CantwellWISCONSIN’S FOCUS ON ENERGY 

WORKS WITH THE WATER AND 

WASTEWATER INDUSTRY TO 

INCORPORATE ENERGY EFFICIENCY 

INTO ALL DESIGN OR FACILITY  

MODIFICATIONS – RESULTING IN 

SUBSTANTIALLY REDUCED ENERGY 

CONSUMPTION FOR MANY 

COMMUNITIES.

I

Winter 2008 | CSWEA 39www.cswea.org



Click Here to return to Table of ContentsClick Here to return to Table of Contents

  Public 
Infrastructure 

  Investment

Click Here to return to Table of ContentsCSWEA | Winter 200840 www.cswea.org



Click Here to return to Table of Contents

“
”

nfrastructure investment is back in 
the national news. Usually when this 
happens it is the result of some dra-
matic infrastructure failure like a 

bridge collapse, but this time it is a bit 
different. The global economy is under 
stress and economists and
politicians alike are looking for quick 
fi xes. They are looking for precedents 
and fi nding them in the policies of 
Franklyn Roosevelt, Dwight Eisenhower 
and Richard Nixon – they are eyeing 
investments in public infrastructure. 
Experts might also look to the Japanese 
experience in the 20 years since their 
economy experienced a dramatic meltdown 
for some answers. The power of 
infrastructure investment in reviving 
failing economies is impressive.

Even the presidential candidates 
talked about it. The reasons are simple: 